SIMAC 130 LR
MANUALE PARTI DI RICAMBIO



—. faik

ZUReBEIENERS, NE—SENFREN, SERRRABERERENE
i, SERENME, TERIEAMREBIKE, AERMIHAREE, KENRAT, B
AN, BHRE, 5, B sirEFERYm, REFMIZEEERRmR
iHROAMETNRE , AR REREIRE. &G (dIrVERE: Bgast
ERBRFRAEMFRIIMRSRARREER TSR, PARE: RIERFEE, Hif
MR, HANRERA ), BifEFNE, ERFXXARNBMEFESREIMEER
Fra%iE, BEXEHENELEE, NEHAHIE, BES, tIEmEER, UIEEEE
ZEH, BhiHFELE, BMraRFEe, BERREFNE, TRF-nRE, B
BAILRYEE,

—. BRs#
pe | THRKE MR | NEE |AEE | DHBE BNSE Lo
== ( mm ) (SOIUIH) ( mm ) (HHH) (OC) (mpa) = v
130LR | 20-99999 170 195/295 10 350 0.3-0.6 110/220
130H 20-99999 170 198/298 10 400 0.3-0.6 110/220
130L 20-99999 170 200/300 10 - 0.3-0.6 110/220
130R 20-99999 120 20-100 - - 0.3-0.6 110/220

=. (BRI

4

ANZE—RER THTIE, MRESEEE (KFTB0REKE) TIF, B
EAALIERE.

M. ERIIEETER

: : ISP S

Gl PiEg




IS EENEPAPS

@4#*4 2 T % 7 AR @»w B FRRER SRR
an} TR RS T TIE Q@t TR SR I T

Q LERRH: BT %EE, LERRE, #ITFNEE. RFRE, LERET.

LER

B TZRIRBKE.

BREEIKE , N2 SERESEE.

BTz ENE

BTRYEIHE  F NSRRI,

BNZE , AT , B BAOREMR , H RS,
BTNZE , AR , o NEER , BEBORE S,
(s ) 3 BRI TRATSI M

o] EETEMMEMGRIERR , UAKECFRAN KB KaUERT | PRSI T
HE ) ELaAME | LUAIEFER Y.

BE }R—Flz&ﬁh:ln =T

i) R ZEFIITI—IR.

S| REUEHIERIER MRIZE  SRREIERRENZE.

i%g% BT HNEMINEERE

magl ] wmmamel
w w 15 FLiE L5 FLiE

=
B ==t a1 TTIREL —= NS
- +5
THFL == e
\}-L
X B pge s
e +=
o




RS TR AT A e R S TS,
IR BTSRRI ES, AT BTN,
BTZE NS, B RES,

BR) mEEEANILEE.

B WZRENRARE (HIEEREWARER).
EE| ETZRRE LR,

FREEGIHME, SEEETLUEE (0-10) .

e ABHEE.

FLEE: 1 SFRYFLER: MTDR 1 BIARFLAOEERS, 2 SFLAYFLEE: M 1 SAEIAFL
HUBERS, LALLSEHE,

h. #ERZE

1. REKE. & (W0: ®REKE100mm , £& 50pcs)
TR, ERE S R NAE

R AR 100, BIE HeAY, KESERM.

R LABAN 50 , BIRE A, BEIRESTH.

2. RBEAENIL. FIEEKE: HHE BNDILEE. BT 8, AAFES
FLEOTLER (20 - 3L, BEERG", 3= FLE, BNael FLEETOmm" | =1 FLE,
SN GEIFLEE "20mm" | i) AL, BN FLERB0mm", 1K Nad HARIRES
AR, R Ll iREE , At IZENSEFFATIE  FHRBEFME TS B,
i WFLIE AR N FREFLIER .

3. EIRPEERHEE | EiN RIS NDZSEER " R " (OIERS , SRR
10mm, Nleses] EAREIEHAEE 10mm”; NRFEREZEER " R FUENKE (B
EANEIEEIA 0"); GNE

e

=

7~ IR eIRMERES (E%)

(1). N e ) IZRAINECHEREETTE,
(2). YRR L0, G




(3). NEBrEBRHREHBAIIE,

(4). BHEEBREMR (RFFBREZXEIL ), Z—T " 8RR ERE "290E
(5). BRCIEREIEAL (MBE—T " BFRERE ", ReRUrBEIEUR (ZE
RIGEIEIRL,

= ) &3
(6). T TENHE, BRI RIE.

YIEBRIAYIa)RT

1. 1EIRERRATIHERES ;

2. [ARIEREEIERES
SHBEERENRMESEE
4 MSEYINNEE (—RIEE j50%
IR IRETEIRMERESS  BAEIRIHURE , LR AEEENE 7 ZamNEE .

'ts YRR DN D& Fis

. BAKAER

. BREER LESERAZESE

. FA2MMARFIAFSELEITR_EAOET4HARNg

. B LI EE&EEE T FEat8E

. NEEEIR L/ \BUR223EF SE & LN ERUHAIRERBE
(IWEEB’J&TH, UESRYE E3R) BiFERERIRE,
6. F32MM #RFEZSELEIM EARE (F: RIEMREZ LJFIT))FE&En=
BE, —HRERINAE 0.1MM BY[ERE) .

I\, EFEEIR

. (EFRNEHARIRREMER ., (T8 EhEe izt )
ATHRRS, SRR E RS S ARSI,
EREEEEERY, ©RSEIIRTERIR. SIRUMRRE,
PRTYIEBRFI, BOESIREMHIZERT

BRI, 2OEDIEBE LIWUE—R, LUREEES.
ﬂD%ﬂEﬁFﬁ—ExEJ‘IEﬂF 0T, AILABIGAV R TEET]

GEE L W TARRIRG A ANTIRAF)

7. BIEREIEEOEE, BOAATER, RIMHSHIERS.

O'I-D-OOI\)

0’5-”:“,‘*’,'\’—‘



h. —ReSISROHERRIGE (HE2%)
e HEmS SR BE S
1 BRI R T
1TSS 1| RESTEEES  NRRES . EFEET;
D5 > KEnNmRERETE
T5E EBRE LT EEstlim;
. 1 AR EEREE
e | ZOPE 2. REREEEI RS
B T 3. QRS TR A R E
l:l_ ) é
Eﬁ* LS L T T
- A SSEB KB T e, (AR EN
EENRSEE, BaE fLLT\Z:J_.E-% BTIE
%%Z:E BlE, 1'*.”11’”5 KIAE R, %mﬂglvfp
= EBS M AIES, MG RS EE
RS BT, C AR SRR
RIEZ, $IFF Sk, R,
. RESEEEAT, HAREEIISE
. - 2 T_L§73J=|" AR, JIREER;
3 | FAMEST SHF | 3. BoITEEEMM, AT R AT AR
wh, TEENR, JIOEREAEmE,
RENNTLETEEE, e, BETATE
\ BT %ﬁm@ﬁ%ﬂK%ﬁm—@ﬁé&T
4 | REMESTH—A W) | B, SRRt DB AN, BT
FBE IR,
5 | MKESgEE o | EUARIERIRE A AR,
H SAMETAS,

6 | LMK ER—3Y L7 m*}%ﬁ[ﬁﬂﬁiﬁr 2, MR, S, WERTEDE
7| R, KB | m | BAORBEEHELE, EATERRE.
kb T | EREIRIE, BN IR RS b,

o | UMTEIEE, B | g | BDOREOEHEME, BNTERRE
gttt T | B B EIRIE, R RIS R .
9 | R Ein | RTREED, TOXEINLS, SR,
10| Featbies S | MRS B b,
1| bR s | REURENS.
FIEE IS S SRS IR, =
‘ HERC b RR A RIS, 10 SRE
12 QEEEEUlﬁ%EH, ﬁ @mﬂ; HL%%J—.E
Egl‘t

Ul

x E I1’EE]‘1%ET ZFTHAEL ), LARHRRTIER
FIEITIE. ANLEETF JEsFaTHEE.

-5-







THHE
s BFR s BR
A1 BRIR A-33 R
A-2 Az A-34 FoRMERIES
A-3 EABEEER A-35 HetEigy
A-4 TR SR A-36 Bk
A5 R A-37 S
A-6 FEEEALEE FEIER A-38 ISR
AT TR A-39 =
A-8 LRI A-40 ZaplES
A-9 JERIZE A-41 Frx
A-10 Hp A-42 hiEiR
A-11 T E s A-43 EREER
A-12 Tigs A-44 FLEE
A-13 FERIE A-45 IR
A-14 FERIE A-46 fibis R
A-15 ElrEigss A-47 i
A-16 & 6203 727 A-48 2T
A-17 BRI A-49 g
A-18 =y A A-50 A EREER
A-19 % 6005 ZZ A-51 LA EE
A-20 BRI A-52 M6izeT
A-21 M64zsT A-53 XI55
A-22 L A-54 M6185T
A-23 NS A-55 M612sT
A-24 MR A-56 ERIERH,
A-25 ki A-57 RERSAT
A-26 prebit A-58 YAELE
A-27 VIER A-59 AR
A-28 B=
A-29 PRMRE RS
A-30 PIRIR
A-31 GREE NS
A-32 GRE B




JTIZREHE

Bs BR Bs BR
K-1 g P-1 n
K-2 M10 gzeT P-2 AR
K-3 YITISELER P-3 wal=03)
K-4 M8zt P-4 I
K-5 i P-5 HER(E
K-6 YITISEL P-6 R
K-7 SIS P-7 7]
K-8 6x6 X5 P-8 M6 YEET
K-9 X528 P-9 M6 1857
K-10 AL P-10 TEEEE
K-11 SHER P-11 ERAR
K-12 TEEAREE P-12 7
K-13 M64zsT P-13 sk
K-14 P P-14 ERIAREIEEE
K-15 SH\EIREE P-15 M4 ggeT
K-16 AEAREE P-16 BRI
P-17 JERIRE
P-18 M8 15T
P-19 P4
P-20 JJze
P-21 M61gsT




RIIBHE

sS-2 S-1 S-18




=
IR

Ee BFR 5 BFR
H-1 R S-1 AL
H-2 TTIEIEEE S-2 HER(S
H-3 SHNER S-3 1]
H-4 M4 ggeT S-4 [=E5 21
H-5 M6i2sT S-5 M8igsT
H-6 M6izsT S-6 L
H-7 JILRE S S-7 EEEBET
H-8 S8 S-8 EERER
H-9 M6 #z5T S-9 M6iz4sT
H-10 SE(E S-10 M6 i85 T
H-11 MGEQQI S-11 7]
H-12 M62¢T S-12 TIEIERE
H-13 hrE S-13 7]
H-14 e S-14 BRI
H-15 FEELEERE S-15 AR
H-16 JIBRE e S-16 R4
H-17 MSzeT S-17 AR
H-18 M4 pzeT S-18 M4 i2eT
H-19 P S-19 M6 125 T
H-20 J=E57 0

H-21 ERHREIERE

H-22 JERHRAH

H-23 M3ig5T

H-24 EER (1)

H-25 BRI

H-26 FRHWR

H-27 73

H-28 RIR

-10-




I. Brief Introduction

The multi-function auto-cutting machine is a new special integrating pneumatic, r
whickharcontrithemechanamadtylindactiomaitomatidhitpughecompupeograand
automatically cut off the belt-shaped objects such as woven belt, plastic t
widths, lengths and angles according to the length and quantity required. The pr¢
higher thanks to the compensation function designed according to the elasticity o
(the infrared positioning device: the trademarks of different widths can be cut off
the infrared sensor system. The punching unit: the punch die can be replaced acc
punch holes of different sizes). With the function of automatic stopping when the
of cutting of thick materials, high precision, high cutting speed, flat cut s
materials without loose yearns, simple operation, etc, this machine is the
production efficiency, improve product quality and save labor cost.

I1. Specification

i i Max. i Punchi

Cutting Cutting ax F)uttlng fmc nd Max. Blade, Recommended | Voltage
Model Length Speed Width Diameter T (©) | Pressure (Mpa) W)

(mm) | (p/min) (mm) (mm) emp(C) P
130LR | 20-99999 170 195/295 10 350 0.3-0.6 110/220
130H | 20-99999 170 198/298 10 400 0.3-0.6 110/220
130L | 20-99999 170 200/300 10 - 0.3-0.6 110/220
130R | 20-99999 120 20-100 - - 0.3-0.6 110/220

III1. Service Environment

This Machine works at room temperature, and its performance will be influence
(higher th¥) 50

IV. Introduction of Panel Functions

Automatic Cutting Machine

Length  Current Quantity Current
ILeealn Sﬁi@e_s_‘ e‘ed File ’ ‘Com en’sat
J g P <FEEDI NC»FEEDIN -|OT W

‘:ge Tesﬂ Resﬂt ‘ter

-11-

QRT @P POWER SW




HOT SW POWER SW
Q <« FEEDINGPress this key to feed the materials forward manually

@ » FEEDINGPress this key to return the materials backward manually

Press this key and the machine @ Bresstthisdegy and the machine will stop \
RT opP

P d his button, the i h ill be lifted t |
%er sh\;ﬁ'?csh gx\@tﬁelsul:’%erogressemugp B\Iﬁ{egev?/ﬁllqge%u%eég\%n. € lifted Up o manta
DIESSINg wheg

hPress this key to set the length.

(Currenbisplay current length, press this key and the current length will be reset tc

[QuantitPress this key to set the quantity.
[Currerisplay current quantity, press this key and the current quantity will be rese

weRress the key, input the number, the larger the number, the faster the spee
e%e slower tHe s eeg? g P

: ess the key, input the number, the smaller the humber, the faster the spe
ee!ac'iwe slower tHe s eeg? P

Press this key to select the stored file.

ue to the djfferent elasticity of various materials, when the cut length is |o
aEctuaf)mput eng(tah, use t (}s ey to appropﬁate compensagon to achieve tLe

@qe Press this key to select language.
E]t Press this key to cut once manually.

ResptPress this key when the system has no error, and the current data will be r

terPress this key to enter other function settings.

Qamiy ) R oFF)
’ : e R

: | | [ Hole Nun Joles Hole Nun qles
Sensor  ThR DIRtaAce Betn@tthg Times o 1 NO.6
NO.2 NO.7

w fm | B 8
NO.4 NO.9

:@n NO.5 NO.10
e

-12-




[jSGF_I-"] Press this key when cutting off the trademark, and the infrared position ser
ensor

fidPress this key to input the scrap length in the trademark. If there is no scre
[utng mePress this key, input the number, the larger the number, the more times of

!S!%F Press this key to input the data of punched hole.

Ag@ﬂgfd Press this key to modify the system settings (to be used by manufacturer c

@rn Press this key to return to the previous page

(3R The quantity of punched holes needed by product, which can be set by clic
[HoeNp. The sequence of the hole.

0|;F PS ht;g F NSZ i H°|e the glggﬂgg FFS% Woe. Pll_algllg %ot?hﬁgiﬁé]gl;eénd SO Of

V. How To Operate

1.Set the length and quantity (for example: set the length to be 100mm and the
Turn on the power switch, and the display window of the panel will display the cc
Pressy Length key, mput 100, then press enter key, and the length setting is
Press; Quantity key, input 50 then press enter key, and the quantity setting
2.Set the straight angle and punched hole, with different pitches:

Presss] to enter the punchedhele settlngs press key, input the qt
(As shown in the figure below: to punch three holes, input “3" for the total holes,
hole , input 20mm for pitch of No.2 and 30mm for pitch=ef No.3). Press ke
previous pagesziPress key and the machine will start to work.

Note: If the pitch is the same, input the same pitch value, an shown below:

3. Setting of waste in the middle of the color code: the color code spacing refers
segments of "waste" between two trademarks. If the | iof the blank segmen
the color code spacing input is "10 mm"; if there is no blank segment in the midc
need to be input (i.e. the color code spacing inpif--J; as shown in the figure:

VI. How To Use the Color Sensor (Option)

(1) Press thigrsgy to turn on the infrared positioning sensor.
(2) Locate label’s cutting line and upper knife precisely(Fig. 1);

T—— =

Fig.1

-13-



(3) Measure the length of the label and enter the value;

(4) Move the cursor to the positioning point of the trademark (the best color is ez
"color mark setting button", as shown in Figure 2;

(5) Then move the cursor to the blank (as shown in Figure 3), press the "color cc
the cursor to the positioning point (as shown in Figure 2), then fix the screws.

9.Press the "RESET"” button to restore the system, then press "START" to workinc

Troubles in cutting o _
-Check if you adjust sensor after cutting line of label on the knife blade.
-Move the sensor forwards and backwards.
-Check sensitivity & height of the sensor.
-C%h%%knthe cut speed (normal 50%).
ution;
After setting the sensor, do not press DELAY, L/D button, it may happen an error

VII. How To Adjust the Balance of the Knife and Cutting Knife Platform

1. First turn off the power supﬁly. _ _

2. Adjust the air pressure on the pressure regulating valve to be zero air pressure
3. Loosen the cylinder shaft nut on the top of cylinder with 32MM wrench.

4. Press the top knife to the lowest position to make the top knife contact the culf
5. Adjust the platform to be in balance with eight screws on the su?port plate of
matter the top knife rotates at whatever angle”(pull down the four lower screws :
and then fasten the nuts, _

6. Fasten the nuts on cylinder shaft with 32MM wrench (note: usually 0.1MM gap
top knife and cutting knife platform according to the material thickness.)

VIII. Precautions

1. PleaseCI )confirm the power voltage and connection of ground wire before use. (|
rounde
. Please don't put your hand or any object close to the cutting knife edge during
the safety. _ _
3. Be sure to cut off the power source and air source before any adjustment for t
4. Please don't dismantle any components unless in normal maintenance.
5. Please fill_oil timely when there is no oil on the guide rajl of cutting knife base
Fill the engine oil for automobiles rather than the 'white oil of sewing machine.)
. SharpenTthe knife with the special grinding machine if the knife is™blunt after u
work must be performed by professionals).
7. In case of any difficulty in the operation, please contact our company and we \

-14 -



IX. Measures for Removal of Common Faults (for reference)

Note: please do not open the door of the case during operation to
avoid interrupting the normal cutting work. This machine has the

NO. Troubles Apl\al(l)fji?le Causes & Measures
1 N | All models 1.Check if electric cord is connected well;
0 power su
P PPy 2.Check if the fuse blows out or not;
The sliding 1.Check if the air cylinder is connected to the air and if not, please
E'e,]‘?vg of cutting open the valve;
niie base 1s 2.Check if the sliding sleeve of cutting knife base is stuck, and
zgjgli(r%rrégz[]erés inject the lubricating oil on the sliding sleeve;
There is - - -
power, but the 1.Check if the materials are used up, and please replace with new
; ; material when needed;
machine fails 3 - . . . .
to be started | Alarm of no All models 2.Check if there is material or if the pressing plate drops into the slot
2 and the material 3.If all is confirmed normal, check if the travel switch is stuck and
sensor has a doesn’t bounce back.
error and the | There is . L . . .
sensor has af punching error Check if there is air pressure or if the punching holder is stuck.
error
Check if the temperature is too high with over-time working, switch
The panel has off the machine for seconds, if still doesn't after several times’
no display trying. Please opening the cover and check the connection.
(Especially between operation and CPU board)
1.Check if the air pressure reaches the required value, and if not,
please increase the air pressure.
3 . 2.Check if the blade of heat contacts the platform, the blade should
Fail to cut off the belt All models | be sharp.
3.The blade of heat knife should be heating and the blade of heat knjife
should be heating and the knife edge should contact the platform
Check if the air pressure reaches the required value, and if not, please
Only on side of the belt is increase the air pressure. Check if the blade is sharp, if the blade of
4 cut off Hot cutter | heat knife is heating and if the blade of heat knife contacts the platform).
The blade should be sharp, the blade of heat knife should be heating
and the knife edge should contact the platform.
5 The cutting length is different All models | Loosen the roller or use the belt transmitter to feed the materials. Enable
from the set value the compensation function.
. . 1.Slow down the deeding;
6 I:;O?;tmg length is not All models | 2 | oosen the baffle plate;
3.Use the belt transmitter to feed the materials when necessary.
] Move the sensor in the direction of the knife edge till the distance of the
7 The trademark is cut off before | o coge | difference gap. The trademark printing is not standard. The trademark
reaching the cutting line of standard printing is recommended.
The trad Ki t off aft Move the sensor in the opposite direction of the knife edge till the distance
8 e r«’(:;_ err;ﬁr |st$:_u OI' aiter Color code | of the difference gap. The trademark printing is not standard. The trademark
exceeding the cutting line of standard printing is recommended.
9 The color code sensor has an Col d Press down the pop-up window, align the knife edge with the cutting line,
error olor code | press “RESET” key and then press “START” key.
10 | No material supply All models | Replace new materials.
11 Th.e reset sensor of rotating Rotating Press “RESET” key to reset.
knife has an error angle
When installing the equipment, the user must equip the anti electric
shock leakage switch by himself, and the grounding electrode of the
There is current when touching three pin socket must have a good grounding wire to ensure the
12 | the equipment All models | normal operation of the machine.

function of automatic power-off when opening the door.

-15-



Parts Drawing

-16-



SPAREPARTS

NO. Name NO. Name

A-1 Material sliding plate A-33 sensor bracket
A-2 Front cover A-34 sensor for materials run out
A-3 fixed plate of motor base A-35 screw

A-4 lower Synchronous belt A-36 slider

A-5 Synchronous belt A-37 ober band axis
A-6 left fixed plate of motor base A-38 ober axle housing
AT left motor base A-39 upper cover
A-8 upper Synchronous gear A-40 Right cover
A-9 Clamping bracket A-41 power swich
A-10 Gasket A-42 Intermediate late
A-11 upper gear pressure spring A-43 Fixed block of panel
A-12 regulating screw A-44 punching seat
A-13 Solenoid valve A-45 Base plate
A-14 A-46 touch screen
A-15 fixing screw A-47 key

A-16 Bearing (6203 77) A-48 Panel

A-17 Upper roller A-49 key

A-18 nylon gear A-50 right fixed plate of motor base
A-19 Bearing (6005 77) A-51 right motor base
A-20 Feeding wheel A-52 Clamping bolt M6
A-21 Clamping bolt M6 A-53 Fan net

A-22 joint A-54 Clamping bolt M6
A-23 silencer A-55 Clamping bolt M6
A-24 Left plate A-56 feeding motor
A-25 connect A-57 booster cylinder
A-26 wave filter A-58 booster shaft
A-27 pressure gegulating valve A-59 booster rack
A-28 Rear cover

A-29 fixing frame of retaning plate

A-30 retaning plate

A-31 Fixed frame of sensor

A=32

sensor fixed shaft




(Knife Holder)Parts

Drawing

e e s
W
===

(Cold & HOT)Parts

Drawing

K-16
K-15

NO. Name NO. Name

K-1 left bracket P-1 upper backing plate

K-2 Clamping bolt M10 pP-2 insulation board

K-3 cutter cylinder support plate P-3 upper knife screw

K-4 Clamping bolt M8 P-4 Heating tube

K-5 throttle valve P-5 Thermal couple

K-6 cutter cylinder P-6 feeding pad

K-7 cylinder nut pP-7 Bottom knife blade

K-8 6%6 fan P-8 Clamping bolt M6

K-9 fan frame P-9 Clamping bolt M6

K-10 right bracket P-10 lower knife fixing seat

K-11 guide plate P-11 Material pressing plate

K-12 left pressboard rack P-12 Top knife blade

K-13 Clamping bolt M6 P-13 spring

K-14 protective cover P-14| fixed seat of pressing plate

K-15 guide plate spring P-15 Clamping bolt M4

K-16 right pressboard rack P-16 Linear bearing
P-17| Material pressing plate axle
P-18 Clamping bolt M8
P-19 Retaining ring
P-20 knife carrier
P-21 Clamping bolt M6

-18-




(Hot) Parts  Drawing

H-18
2 ¢ «H-20
®° a0
W ’ 1 H-21
3 H26 w25 || a0
i H-27 ;
f 5, H-24 '
He éi H-7 e L—Jzzs\
(Cold) Parts  Drawing
S-2 S-1 S-19
S=3
S“’S ‘
s-7 ﬂ®
, : H S=1]7
| S-16

S-8 G
S-1
g w&% s

S-12
S-10 £ S-11

-19-



SPAREPARTS

NO. Name NO. Name

H-1 feeding pad S-1 Knife rest

H-2 lower knife fixing seat S-2 Thermal couple

H-3 guide plate S-3 Retaining ring

H-4 Clamping bolt M4 S—4 Linear bearing

H-5 Clamping bolt M6 S-5 Clamping bolt M8

H-6 Clamping bolt M6 S-6 upper block

H-7 knife carrier pressure spring S-7 upper knife fixing screw
H-8 bracket S-8 feeding pad

H-9 Clamping bolt M6 S-9 Clamping bolt M6

H-10 Heat transfer S-10 Clamping bolt M6

H-11 Clamping bolt M6 S-11 Bottom knife blade
H-12 Clamping bolt M6 S-12 lower knife fixing seat
H-13 Heating tube S-13 Top knife blade

H-14 upper block S-14 Material pressing plate
H-15 wire holder S-15| Material pressing plate spring
H-16 knife carrier pressure spring S-16 Material pressing plate axle
H-17 Clamping bolt M5 S-17| fixed seat of pressing plate
H-18 Clamping bolt M4 S-18 Clamping bolt M4

H-19 Retaining ring S-19 Clamping bolt M6

H-20 Linear bearing

H-21 fixed seat of pressing plate

H-22 Material pressing plate axle

H-23 Clamping bolt M3

H-24 Material pressing plate (H)

H-25 Material pressing plate spring

H-26 Thermal baffle

H-27 Top knife blade

H-28 heating block

-20-




Sl Sl H IR A n)

TAIZHOU JEMA SEWING MACHINE CO.,LTD.

ik HIE MBI TEEXF T L ERX
ADD: Liuyang Industrial Zone, Xiachen, Jiaojiang,
Taizhou, Zhejiang, China

P4k (Http) : //www.chinajema.com

/I www.H E Y] H#Hl.com
BR#E (E-mail): jema@chinajema.com
& (Tel): 0576-88172026 88157528
fEE (FAX): 0576-88172167
BE4%(P.C.): 318010



	Pagina 1
	Pagina 2
	Pagina 3
	Pagina 4
	Pagina 5
	Pagina 6
	Pagina 7
	Pagina 8
	Pagina 9
	Pagina 10
	Pagina 11
	Pagina 12
	Pagina 13
	Pagina 14
	Pagina 15
	Pagina 16
	Pagina 17
	Pagina 18
	Pagina 19
	Pagina 20
	Pagina 21
	Pagina 22

